1 pEONDOR

B HNEEAEE ADDITIONAL INSTRUCTION FOR EXPORT VERSION

A4 rro—y—EE 1,500mm(59.1")
F—o-——EiE 280mm(11.0”)
il 4 5= 1,325mm(52.2")
SRER 4,300g(9.48bs)

Ry —F, BF0ERIINFIEDYET,
60~61/4
Sch- ~V 378 —RERE 5% — K4

e e

58 R 5% o8] J9E AR 4R

TECHNICAL SPECIFICATIONS
Mainrotorspan ............ 1,500mm(59.1"")
280mm(11.0™)
1,325mm(52.2”)
4,300g(9.48bs)

This weight may vary depending on associated equipment.

10cc or .60-.61 cu. in.

Tail rotor diameter ..........
Fuselagelength ............
Full-equipped weight .......

BURIOR suiccinsiisavinvsiin
Optimumradio ............. 5ch-radio for helicopter

5-servos

C DR XA SST-CONDOREX D HBH TT, T Ofb D &5 1. SST-
CONDORDHEAF LB TCT O THEFZ L (GFATHI*EHTT &
g

This description is the explanation for SST-CONDOR EX. All the others
are the same as these of SST-CONDOR instruction. Carefully read the
instruction of SST-CONDOR before beginning to assemble it.



P-9 P-25
. I 8D b 5725 KV
(4] Assembling the engine section 131 Final assembling

IV MDFESA Ty b, FIA4 779 +— by FPERYHLET.,

I TLMIITF = IT=AR=— =TT I P Lt A= —T=-U—-EANBILL

TS FEBAEANT RSA 7y b TRAICBOHUTTF E W,

3 OBOHUIR TP 2 AEEAEIWERT
+FLoFETFSA Ty PEREILLED
TF&EW,

s A—AMFI ST FLa—-EMAXI0CST
Lot EBITET.

s ITVLTL MIMIXIOCST I~V TR

M4 x10CS

a—- Bt

Gy Fira—
Clutch shoe with shaft
for starter cone

W=k 2R ERFUET, b BF O W, S [
« T ETTT0 b ENMAXISCSTR Starter pulley
b 1 o o AR =B =T ==

« 20y b LIT—=IZM2ZxBPH TS5 — /L &1L
7.

* Remove the drive nut, drive washer, and
collet from the engine shaft.

osREm)
For OS (Gold)

I-TAAM)

* Install a taper spacer, a cooling fan and a For ENYA (Blnek)
starter pulley to the engine shaft. Inserta ¥51 774 & oo A

washer which is appropriate for the engine. -~ Drivenu

Then, tighten them with a drive nut.

NOTE:  When tightening the drive nut,
wind a towel or heavy cloth
around the fan and depress it
firmly, and tighten it by using a

g9=-U297pF>
Cooling fan

~UTnn—t&RA

cross type wrench. F—i— bracket
* Firmly assemble the clutch shoe for starter A~N—*Y —
cone by using two M4 X 10CS. Taper spacer

* Mount a cooling shroud mounting bracket on
the engine mount with a M3 X 10CS.

* Mount the engine and the engine mount with
M4 x 15CS. ,

* Attach a g5 ball with a M2 X BPH to the 4
engine throttle lever.

LGy
Engine mount
a5 F—Jb

#5 ball

M2 x BPH
11 2AFTRE

Clamp in a vise

H=370v7RI8R
# = Use thread locking agent.

7
Cooling shroud mounting

1. ¥+ EDHEIL
ASSEMBLING THE CABIN
e XHELENY SIS HET. LELBYERL. Hy b LET,
« R-LEMASHOY. BMESAITERLET,
F: MASHLRHIEE . EHEDFrELHFRUATVWEIZBLTTEL,
s FAELEX A/ E—ESHYTLOTFT—TETHRIEDLET,
e P2 EHTTM2Ex6TSF I ATHHFUET,

* Cut off the cabin along with the cutling
line with necessary part remained.

S e~ 2
* Assemble R and L together, and cement :’i:dshie]d E;;I: -
them with cyanoacrylate glue. \ . /

Note: When assembling together, be
careful so that both the right and
left cabin members may not be
twisted.

*Set the cabin and the windshield
together and temporarily fix them with
a cellophane tape.

* Drill holes of g2, and mount the
windshield in a position with M2.6 X
6TS truss

HEXy /E-QELHTTHFEREEEH
TiEHHIERVWTLLED,

* Though the windshield is fixed with
screw, it may be fixed with cyanoacrylate

glue.

s E=
Windshield ™

M2.6x6TS b5
M2.6 X 6TS trass



P-27

AW ) e T e ) NN
Mounting the starter cone

° 696 Brg. KV 5 —(ZBrg.6962Z2% EA L. 02 6FWEM26E6X6TSF S ATEAELET,

°696Brg. AN F—&D-CHISyFHICHE Y. X127 L — AICM3x12TS 2iE TH{F
HEv.

CAF—F—0—-ED-HI7vFHICHS Y, MAxASSTERELE Y.

* Pressure fit a bearing 696ZZ in 696 bearing holder and fix the bearing with g2.6FW and
M2.6 X6TS truss.

* Insert the 696 bearing holder in the clutch shaft {or starter cone, and attach it to the main
frame with M3 X 12TS No.2 type.

* Insert the starter cone in the cluich shaft for starter cone, and fix it with M4 X 4SS.

AF—=F=20="
Starter cone
M4 x 4 55

M2.6x6TS b5 2
M2.6 X6TS truss

22.6x7.5x0.5FW

Brg. 696ZZ

696 Brg. F:Jb A —
696 bearing holder

M3 x 12TS 24E
No.2 type

P-27
4. * v+ EOR
MOUNTING THE CABIN 20X 215~ M3 X26
) Cross member M3 X 26
° JORAL/~M3x26 ERDE ST M3 x
10CSTRMIFH £ T,
° 2y ELEHESDOEMI X 10C5E 23 x 9 x
" e
W TR ET, SS

° EBEM2EX6TSFZATH T ET .
Mount the cross member M2 X 26 as shown in
the illustration.

M3 % 10CS //\% J
* Then, mount it with M3 X 10CS and 3 X 9 X %9/
1FW.
7

* The rear part of cabin is fixed with M2.6 X6TS
truss.

M2.6x6TS F 5 A
M2.6 X 6TS truss
m Ep & Rl Rl
EhETRHSBUMI
LTF&EW,
Drill a hole according
to the cone starter.

M3 x IOCS]\ )

a3 x e8I X 1FW |

HETRMEEICEHRBE IS I TEYIHTA,
= (M A

I~ FNO o B t7 tHE A T|E & Freight | Deli- eRTEan
Caord No. Name ol parts Description Qy | Price thlr‘gn very Applicable models
0403101 [ Q7 =7 =77 1 {1000 170 | B

Starter cone

I—Ar—-F-M2272¥%47}

0404-060 | &y 1y got for starter cone 115'. 3,000| 600 B
sl gl BBZSTORK
0404-218 | winduhield 1 {1600 1,500 e e
oava219 | 7 - ¥ 2 EX R-L1 SST-CONDOR
219 | Cabin EX R.Leachl 1 |7000f1000 | B




